
 

 

DRAFT REPORT | Prepared for 
City of Newport, Oregon 
 
 
 
 
 
 
 
 

Wastewater Treatment 
Master Plan 
Phase II: Alternatives Development  
and Evaluation  
 
May 2025 
 

 



 

 
6500 S Macadam Avenue, Suite 200 

Portland, OR 97239 
T: 503.244.7005 

 

Newport Wastewater Treatment Master Plan 
Phase II: Alternatives Development  

and Evaluation 
 
 

To: Chris Beatty, City of Newport 
 

From: Mark Strahota, Brown and Caldwell 
 

Copy to:  
 

Prepared by: Jennifer Kersh, Brown and Caldwell 
Adam Klein, Brown and Caldwell 

Ben Bosse, Kennedy Jenks 
Mark Cullington, Kennedy Jenks 

 
Reviewed by: Mark Strahota, Brown and Caldwell  

Project Manager 
 

 
 

 



 

 

This page is intentionally blank 
[...]
Table ES-1. Capital Improvement Projects ................................................................................................. ix 
Table 1-1. Comprehensive Plan Goals and Policies ...............................................................................1-2 
Table 1-2. Municipal Code Policies ..........................................................................................................1-7 
Table 2-1. Current Flows and Peaking Factors .......................................................................................2-3 
Table 2-2. Rogue contribution to Newport, 2020-2021 .........................................................................2-5 
Table 2-3. Influent Loads and Peaking Factors ......................................................................................2-5 
Table 2-4. Influent Flow and Load Projections ........................................................................................2-6 
Table 2-5. NPDES Permit Regulations .....................................................................................................2-7 
Table 3-1. Major Unit Process Condition Rating Changes ......................................................................3-2 
Table 5-1. Headworks Construction Costs ..............................................................................................5-4 
Table 5-2. Headworks Life-cycle Costs ....................................................................................................5-5 
Table 6-1. Liquids Alternatives Construction Costs ................................................................................6-4 
Table 6-2. Liquids Process Life-cycle Costs.............................................................................................6-4 
Table 7-1. Process to Further Reduce Pathogens ..................................................................................7-3 
Table 7-2. Process to Significantly Reduce Pathogens ..........................................................................7-3 
Table 7-3. Vector Attraction Reduction Options ......................................................................................7-4 
Table 7-4. Pollutant Limits and Loading rates for Biosolids ..................................................................7-6 
Table 7-5. Aerobic Digestion–Advantages and Disadvantages .......................................................... 7-11 
Table 7-6. Anaerobic Digestion–Advantages and Disadvantages ...................................................... 7-13 
Table 7-7. Composting–Advantages and Disadvantages ................................................................... 7-15 
Table 7-8. Drying–Advantages and Disadvantages ............................................................................. 7-16 
Table 7-9. Stabilization Sizing and Facilities ........................................................................................ 7-22 
Table 7-10. Aerobic versus Anaerobic Digestion ................................................................................. 7-26 
Table 7-11. Composting versus Drying ................................................................................................. 7-27 
Table 7-12. Class A Life-cycle Cost Evaluation..................................................................................... 7-28 
Table 7-13. Recommended Solids Improvements Design Data ......................................................... 7-29 
Table 7-14. Projected Solids Loadings ................................................................................................. 7-32 
Table 9-1. Capital Improvement Projects ................................................................................................9-5 
Table 9-2. System Development Charge (SDC) Summary ......................................................................9-6 
 

  



Newport WWTMP | Phase II: Alternatives Development and Evaluation Table of Contents 

 

 
vi 

Use of contents on this sheet is subject to the limitations specified at the end of this document.  

List of Abbreviations 
°C degree(s) Celsius 
°F degree(s) Fahrenheit 
AACE Association (for the) Advancement of 

Cost Engineering 
APLR Annual Pollutant Loading Rate 
As arsenic 
BC Brown and Caldwell 
BOD biological oxygen demand 
BOD5 5-day biochemical oxygen demand 
CASP covered aerated static pile 
CCL Ceiling Concentration Limits 
Cd cadmium 
CF cubic feet 
CFM cubic feet per minute 
CFR Code of Federal Regulations 
CIP Capital Improvement Plan 
CPLR Cumulative Pollutant Loading Rate 
Cu copper 
CY cubic yard 
d day(s) 
DEQ (Oregon) Department of Environmental 

Quality 
DO dissolved oxygen 
ea each 
EQ Exceptional Quality 
ERU equivalent residential units 
EPA U.S. Environmental Protection Agency 
ft feet 
FTE full-time employee 
FY fiscal year 
gal gallon(s) 
gpd gallon(s) per day 
H2S hydrogen sulfide 
Hg mercury 
HMSC Hatfield Marine Science Center 
hp horsepower 
IPS influent pump station 
kg kilogram(s) 
KJ Kennedy Jenks 
kW-hr kilowatt hour 
lb(s) pound(s) 
MCRT mean cell residence time 
MG million gallons 
mg/L milligram(s) per liter 

mgd million gallon(s) per day 
mL milliliter(s) 
mL/g milliliter(s) per gram 
MLSS mixed liquor suspended solids 
mm millimeter(s) 
MMBTU million British Thermal Unit 
Mo molybdenum 
MPN Most Probable Number 
NFPA National Fire Protection Association 
Ni nickel 
NMC Newport Municipal Code 
NOAA National Oceanic and Atmospheric 

Administration 
NPDES National Pollutant Discharge Elimination 

System 
NSPS Northside Pump Station 
OHA Oregon Health Authority 
O&M operations and maintenance 
OPCC Opinion of Probable Construction Cost 
Pb lead 
PCL Pollutant Concentration Limits 
PFAS per- and polyfluoroalkyl substances 
PFRP Process Further Reduce Pathogens 
ppm parts per million 
PS pump station 
PSRP Process (to) Significantly Reduce 

Pathogens 
PSU Portland State University 
RAS return activated sludge 
RDT rotary drum thickener 
SCADA supervisory control and data acquisition 
Se selenium 
SOUR specific oxygen uptake rate 
SRT solids retention time 
SVI sludge volume index 
TM technical memorandum 
TSS total suspended solids 
VAR vector attraction reduction 
VS volatile solids 
VSS variable suspended solids 
WAS waste activated sludge 
WWTMP Wastewater Treatment Master Plan 
WWTP wastewater treatment plant 
Zn zinc 



 

 

 
vii 

Use of contents on this sheet is subject to the limitations specified at the end of this document.  

Executive Summary 
Brown and Caldwell (BC) and Kennedy Jenks (KJ) prepared this Wastewater Treatment Master Plan 
(WWTMP) for the City of Newport (City), focusing on near-term improvements at the Vance Avery 
Wastewater Treatment Plant (WWTP). This report represents Phase II–Alternative Development and 
Evaluation and includes updates to Phase I flow projections, capacity assessments, and criticality 
evaluations. Improvements for WWTP headworks, liquid stream processes, solids processes, and 
Northside Pump Station (NSPS) are recommended along with descriptions of key alternatives and 
capital improvement planning.  

Updates and Analyses 
Flow Projection Updates (Section 2): New population projections prepared by Portland State 
University suggest population growth will be much slower than was anticipated in the Phase I efforts; 
flow projections have been adjusted accordingly. Previous analyses suggest tourism is the main 
driver for flow variability; however, recent flow data revealed storm events show a higher degree of 
correlation than population spikes during holiday weekends. Loadings from Rogue Brewery (Rogue) 
have decreased by more than 50 percent following new pretreatment regulations. 

Capacity Assessment Updates (Section 3): Key processes continue to operate at higher than design 
capacity including: 
• Influent screens: The influent screens continue to be a capacity limitation, with firm capacity 

already exceeded. 
• Dewatering centrifuges: The dewatering centrifuges are operating with no redundancy, and 

capacity of the system is exceeded at average load conditions. 
• Lime pasteurization: The lime pasteurization system continues to exceed its design throughput. 

While this does not affect the plant’s capacity to process solids, it impairs reliability and 
increases risk of system failure, as the system has less downtime for maintenance and repairs. 
System failure would result in increased solids disposal costs, since landfill disposal or hauling 
to another system for treatment would be the only other options. 

• Secondary treatment: The secondary treatment process consists of a single oxidation ditch and 
two secondary clarifiers, which provides no redundancy. 
− Due to capacity limitations, the oxidation ditch typically operates at maximum overflow 

levels, which is not ideal. 
− Mixed liquor suspended solids (MLSS) concentration in the oxidation ditch is maximized at 

3,000 milligrams per Liter (mg/L). With current flows and loads and a solids retention time 
(SRT) of 8-10 days, the WWTP cannot operate at an MLSS concentration below 3,000 mg/L. 
Operating at a longer SRT, as is common practice with this type of ditch, would overload the 
secondary clarifiers. 

− Secondary clarifier capacity of the system is approximately 3.2 million gallons per day (mgd), 
at recommended operating conditions in the winter. The current maximum month flow is 
3.3 mgd. By this measure, the plant is already operating at capacity.  

− The combination of limited capacity and inadequate redundancy will limit the future 
available timeframe between repairs, and increase operational risk. 



Newport WWTMP | Phase II: Alternatives Development and Evaluation Executive Summary 

 

 
viii 

Use of contents on this sheet is subject to the limitations specified at the end of this document.  

Condition and Criticality Updates (Section 4): In 2021, Waterdude Solutions (Waterdude) prepared 
the “Wastewater Treatment Facilities Condition Assessment Update”, which revealed further 
deterioration of process equipment since the “Draft Wastewater Treatment Facilities Condition 
Assessment” was prepared in 2018. Facilities most at-risk from deteriorating conditions are the 
NSPS, headworks, septage screening, and solids handling. 

Recommendations 
Alternatives evaluations were conducted for improvements at the WWTP Headworks Facility, the 
liquids process, the solids process, and the Northside Pump Station (NSPS). The alternatives 
evaluations for the liquids process and solids process were considered together and included non-
cost criteria due to their complexity and connectivity to each other. The alternatives for WWTP 
Headworks and NSPS were evaluated independently based on asset condition and capacity 
limitations. Recommendations for each process are summarized below. 

WWTP Headworks Recommendations (Section 5): Multi-rake bar screens are recommended to 
replace the two existing rotary screens, which are at the end of their design life. A third screen is 
recommended to be installed in one of the unoccupied screening channels to increase process 
capacity and redundancy. Hydrogen sulfide (H2S) concentrations are also very high and pose a safety 
risk to personnel working in this facility. Accordingly, odor control and building ventilation upgrades 
are recommended. 

Liquids Process Recommendations (Section 6): A second oxidation ditch is recommended to provide 
additional capacity and redundancy for the existing, aging oxidation ditch. A third secondary clarifier 
will be sufficient to address downstream capacity issues. Disinfection storage tank and pump 
replacements are needed. 

Solids Process Recommendations (Section 7): Aerobic digestion should be incorporated to stabilize 
sludge prior to dewatering and disposal. Other recommended processes are a packaged hauled 
waste receiving station, continued use of waste activated sludge (WAS) storage tank, mechanical 
thickening, centrifuge dewatering, and a Class A compost facility. 

Specific to the recommendation of a Class A compost facility, solids drying and solids composting 
were two alternatives compared during development of this WWTMP. The Class A compost facility is 
projected to have significantly lower capital and annual operation and maintenance (O&M) costs 
compared to the Class A dryer–more than $10 million lower in total net present worth. The 
differences in capital costs are largely due to the dryer equipment costs, costs for constructing the 
new dryer Building, and the need to install a new natural gas pipeline to the plant for firing the dryer 
furnace. The dryer also has higher annual O&M costs than composting, mainly due to the high 
energy use associated with drying biosolids. For these reasons, and because there is available land 
at the WWTP, the Class A compost facility is recommended. 

Northside Pump Station (NSPS) Recommendations (Section 8): Immediate improvements are 
required at the existing pump station located inside a geodesic dome structure due to health and 
safety concerns and aging equipment. When additional funding is secured, a new buildout facility is 
recommended, located adjacent to the existing facility. 

Capital Improvements Plan (Section 9): The recommended improvements summarized above were 
compiled into a capital improvements plan (CIP) for the wastewater treatment facilities. Table ES-1 
and Figure ES-1 show the estimated total annual funding required for applicable projects occurring 
during each fiscal year. Estimated costs have been adjusted to 2025 costs using a 5.0 percent cost 
increase based on increases in the Consumer Price Index from 2023 to 2025. Projects are set to 
start in FY27 due to current funding limitations, with schedules driven by the associated capacity, 



Newport WWTMP | Phase II: Alternatives Development and Evaluation Executive Summary 

 

 
ix 

Use of contents on this sheet is subject to the limitations specified at the end of this document.  

condition assessments, and balanced funding demands within the 10-year implementation 
timeframe. The most at-risk facilities are slated for upgrades earlier in this timeframe. The City’s 
WWTP operations staff will need to mitigate current risks and overcome capacity limitations in the 
meantime. 

 
Table ES-1. Capital Improvement Projects 

Project Estimated Cost Schedule Reference 
NSPS Interim Improvements $7,230,000 2027-2029 Appendix H 

NSPS Dechlorination $3,930,000 2027-2029 Appendix I 

WWTP Centrifuge Upgrades $5,880,000 2027-2029 Appendix E 

WWTP Disinfection Upgrades $270,000 2027-2029 Appendix L 

IPS Pipe Replacementa $370,000 2029 See Note a. 

WWTP Headworks Upgrades $4,670,000 2029-2031 Appendix B  

WWTP 3rd Secondary Clarifierc $21,640,000 2029-2032 Appendix C  

WWTP Solids Upgrades $34,130,000 2032-2035 Appendix D  

IPS Upgrades $1,050,000 2034 See Note a. 

WWTP 2nd Oxidation Ditch $18,760,000 2035-2038 Appendix C  

NSPS Buildout Facility $49,180,000 2039-2041 Appendix H  

a. Detailed cost estimates for the Influent Pump Station (IPS) have not yet been developed. Costs shown are for reference only and based 
on improvements described by the City. 

b. Additional engineering and administrative costs have been applied to projects for which this was not applied during capital cost 
development. 

c. The 3rd secondary clarifier project cost was estimated assuming incorporation of pump stations and flow distribution improvements to 
prepare for the future 2nd oxidation ditch. 

 

  

 
Figure ES-1. Capital cost distribution by year  

$3.46

$6.92

$10.39

$6.20

$9.44
$10.99

$6.83

$13.00
$13.82

$3.75

$6.57
$6.57

$9.84

$19.67

$19.67

$0

$5

$10

$15

$20

$25

FY27 FY28 FY29 FY30 FY31 FY32 FY33 FY34 FY35 FY36 FY37 FY38 FY39 FY40 FY41

Ex
pe

ct
ed

 C
os

t (
20

25
 $

, i
n 

m
ill

io
ns

)

Fiscal Year (FY)



 

 

 
1-1 

Use of contents on this sheet is subject to the limitations specified at the end of this document.  

Section 1 
[...]
[lb]/day[d]). Table 2-2 summarizes Rogue flows and loads since 2020, when the latest pretreatment 
regulations went into effect. 



Newport WWTMP | Phase II: Alternatives Development and Evaluation Section 2 

 

 
2-5 

Use of contents on this sheet is subject to the limitations specified at the end of this document.  

Table 2-2. Rogue contribution to Newport, 2020-2021 

Parameter Rogue Total Rogue % of total 

Flow, mgd    

Average 0.026 1.75 1.5% 
Maximum month 0.031 3.30 0.9% 
Maximum day 0.060 6.50 0.9% 

BOD, lb/d    

Average 475 3,200 14.8% 
Maximum month 700 4,250 16.5% 
Maximum day 1,900 6,500 29.2% 

TSS, lb/d    

Average 50 2,775 1.8% 
Maximum month 120 4,000 3.0% 
Maximum day 550 6,800 8.1% 

 

Table 2-3 summarizes the current overall loadings, with peaking factors. BOD loadings have been 
adjusted to exclude the average Rogue loading of 475 lb/d. TSS loadings are unadjusted, as Rogue 
contributions are insignificant (less than 2 percent of the total at average load conditions). Adjusting 
the BOD loadings for Rogue ensures that per capita load generation rates and peaking factors are 
independent of Rogue, and Rogue loadings can be projected separately. 

 
Table 2-3. Influent Loads and Peaking Factors 

Parameter (excludes Rogue) Loading Peaking (compared to average load) 

BOD, lb/d   
Minimum month 1,925 0.71 
Average 2,725 1.00 
Maximum month 3,775 1.39 
Maximum 14-day 4,125 1.51 
Maximum day 6,500 2.39 

TSS, lb/d   

Minimum month 1,900 0.68 
Average 2,775 1.00 
Maximum month 4,000 1.44 
Maximum 14-day 4,600 1.66 
Maximum day 6,800 2.45 

 

2.4 Equivalent Residential Units 
Equivalent residential units (ERUs) may be defined based on flow or load and are used to compare 
trends in flow or load in units roughly equivalent to a single household. This approach can make it 
easier to correlate flow and load impacts and future projections to population trends. 

To define based on flow, the current base flow of 1.1 mgd is divided by the 2021 residential 
population of 10,591 to estimate an average per capital wastewater generation rate of 
103.9 gallons/capita/day. Multiplying this by the average household size of 2.29 gives a flow-based 
generation rate of 238 gpd/ERU. By this measure, there are 4,625 ERUs in the City system. 



Newport WWTMP | Phase II: Alternatives Development and Evaluation Section 2 

 

 
2-6 

Use of contents on this sheet is subject to the limitations specified at the end of this document.  

To define ERUs based on load, during the winter, the average BOD load is 2,625 lb/d, which 
excludes contributions from Rogue. Dividing this by the population of 11,882 gives a per capita 
loading of 0.25 lb/capita/d. Multiplying this by the average household size gives a load-based 
generation rate of 0.57 lb/d/ERU. The load basis may be used to project the number of additional 
ERUs observed during the summer and ERUs associated with Rogue: 
• Current ERUs: 4,625 
• ERUs added during the summer: 661 
• ERUs associated with Rogue: 837 

On average, the City has approximately 4,625 households in the wastewater system and adds 
approximately 661 households’ worth of BOD load (a 14 percent increase) each summer. The BOD 
load from Rogue is equivalent to 837 households (an 18 percent increase) added to the collection 
system when the brewery is discharging. 

2.5 Flow and Load Projections 
Flow and load projections were derived by extrapolating current base flow and average loads into the 
future based on population forecasts (Figure 2-1). Peaking was derived from the peaking factors 
presented in Tables 2-1 and 2-3. Rogue flows and loads were assumed to remain constant, with the 
average BOD loading of 475 lb/d applied to all future projections. Table 2-4 summarizes the flow 
and load projections. 

 
Table 2-4. Influent Flow and Load Projections 

 2021 2030 2040 2050 2060 2070 

Flow, mgd       
Base sanitary 1.10 1.19 1.25 1.26 1.26 1.27 
Minimum month 1.15 1.24 1.30 1.32 1.32 1.33 
Average 1.75 1.89 1.98 2.01 2.01 2.02 
Maximum month 3.30 3.56 3.74 3.78 3.79 3.81 
Maximum day 6.50 7.01 7.36 7.45 7.47 7.50 
Maximum hour 13.9 15.0 15.8 16.0 16.0 16.1 
Summer 1.40 1.51 1.59 1.60 1.61 1.61 
Winter 2.10 2.26 2.38 2.41 2.41 2.42 

BOD load, lb/d       
Minimum month 2,400 2,550 2,650 2,680 2,690 2,690 
Average 3,200 3,410 3,560 3,600 3,610 3,620 
Maximum month 4,250 4,550 4,750 4,800 4,820 4,830 
Maximum 14-day 4,600 4,920 5,150 5,200 5,220 5,230 
Maximum day 6,500 7,010 7,360 7,450 7,470 7,500 

TSS load, lb/d       

Minimum month 1,900 2,050 2,150 2,180 2,180 2,190 
Average 2,780 2,990 3,140 3,180 3,190 3,200 
Maximum month 4,000 4,310 4,520 4,580 4,590 4,610 
Maximum 14-day 4,600 4,970 5,220 5,280 5,300 5,310 
Maximum day 6,800 7,330 7,700 7,790 7,820 7,840 

a. Includes contributions from Rogue. 
 



Newport WWTMP | Phase II: Alternatives Development and Evaluation Section 2 

 

 
2-7 

Use of contents on this sheet is subject to the limitations specified at the end of this document.  

In summary, the flow and load projections are expected to mirror the population projection, with only 
a small increase (13 to 15 percent) over the next 50 years. 

2.6 Permit Requirements 
The WWTP is permitted to discharge under National Pollutant Discharge Elimination System (NPDES) 
Permit 102497, issued on May 3, 2002. The permitted discharge limits are summarized in Table 2-
5. The current permit, which expired on April 30, 2007, remains in effect until a new permit is issued. 
These limits were used to evaluate the WWTP processes’ ability to handle the projected increases in 
flows and loads without risk of permit violations. 

Table 2-5. NPDES Permit Regulations 

BOD and TSS Limits 

 Concentration-based Limits (mg/L) Mass-based Limits (lb/d) Removal 
Efficiency Monthly Weekly Monthly Weekly Daily Maximuma 

Summer (May 1–Oct 31) 

BOD 30 45 770 1,100 1,500 85% 

TSS 30 45 770 1,100 1,500 85% 
Winter (Nov 1–Apr 30) 

BOD 30 45 960 1,700 2,300 85% 

TSS 30 45 960 1,700 2,300 85% 
Other Limits 

Fecal coliform bacteria 126 per 100 mL (monthly geometric mean) with no sample exceeding 406 per 100 mL 
pH 6–9 
Total residual chlorine 0.47 mg/L 

Abbreviations: lb/d = pound(s) per day, mg/L = milligram(s) per liter, mL = milliliter(s) 
a. Daily maximum limits suspended when flow exceeds 6.4 mgd. 
 



Newport WWTMP | Phase II: Alternatives Development and Evaluation Section 2 

 

 
2-8 

Use of contents on this sheet is subject to the limitations specified at the end of this document.  

2.7 Effluent Performance 
Effluent concentrations from the WWTP for BOD and TSS have generally remained well below permit 
limits. Figures 2-7 and 2-8 present monthly average effluent concentrations and loadings, 
respectively, compared to permit limits. The WWTP currently is able to meet permit limits, and 
performance became notably more stable in 2020 and 2021. 

 
Figure 2-7. Effluent BOD and TSS concentration, 30-day average 

 

 
Figure 2-8. Effluent BOD and TSS loading, 30-day average 

 



 

 

 
3-1 

Use of contents on this sheet is subject to the limitations specified at the end of this document.  

Section 3 

Updated Condition and Criticality 
Evaluation 
This section describes the processes and recommendations for near-term improvements for the 
Vance Avery Wastewater Treatment Plant (WWTP). This section reflects an update to BC’s 2019 
Existing Conditions Technical Memorandum (TM), stemming from the updated (2021) “Wastewater 
Treatment Facilities Condition Assessment Update” performed by Waterdude and included in 
Appendix A. Waterdude previously performed a condition assessment in 2018 which informed the 
2019 BC TM. Unless otherwise noted, condition status per Waterdude have been paraphrased for 
brevity. 

3.1 Condition Summary 
The locations of major facilities at WWTP are shown on Figure 3-1. 

 
Figure 3-1. WWTP aerial layout 

 

Table 3-1 summarizes applicable 2018 and 2021 criticality ratings. Ancillary processes that have 
been identified as critical are Northside Pump Station (NSPS) (discussed in Appendix H) and septage 
screening (discussed in Section 7). The status of each major unit process is summarized next. 



Newport WWTMP | Phase II: Alternatives Development and Evaluation Section 3 

 

 
3-2 

Use of contents on this sheet is subject to the limitations specified at the end of this document.  

Table 3-1. Major Unit Process Condition Rating Changes 

Description 2018 Rating 2021 Rating Rating Change 
Headworks Screenings 3.0 3.7 -0.7 

Oxidation Ditch 2.9 2.7 +0.2 

Secondary Clarification 2.0 2.3 -0.3 

Disinfection System 2.5 3.3 -0.8 

Lime Storage and Feed 2.8 3.4 -0.6 

Biosolids System 2.6 3.4 -0.8 

a. A rating of 1 reflects “very good” condition and 5 reflects “very poor” condition. 
 

3.2 Headworks 
The headworks contains the influent screening process, which removes rags, plastics, and medium 
to large debris from the influent flow stream, preventing their passage to downstream processes. 
Removing this debris protects downstream pumps and equipment and reduces maintenance 
requirements for downstream facilities.  

Cylindrical screens and shaftless cleaning and conveying screws are housed in two of the four 
existing screening channels. The remaining two channels were constructed to facilitate future 
expansion and are currently blocked and unused. Screenings material is washed and compacted 
during its transport to a dumpster for offsite disposal. The City has noted “ragging” of the existing 
rotary screens results in buildup that impact screen performance and require regular clearing. Note 
that while grit removal was initially planned to be incorporated into the process, the City has 
indicated there are no current concerns with excess grit. 

Corrosion is prevalent throughout the headworks building, and the odor control system is currently 
out of service. Corrosion could be a result of the proximity of the plant to the ocean and the fact that 
the upper level of the building is open to marine air. However, hydrogen sulfide (H2S) concentrations 
are also very high and pose a safety risk to personnel working in this facility. H2S also contributes to 
concrete erosion throughout the building in areas of high moisture. Corroding facilities such as the 
roof access ladder and stair gratings are safety concerns.  

From 2018 to 2021, the condition of the existing screening system has worsened, partially due to 
increased corrosion over time. The screens have further degraded since 2021 and are due for 
replacement. As discussed in the 2018 condition assessment, there is insufficient screening 
redundancy or passive bypass; bypassing the screening process would only be possible by removing 
a screen entirely, for a certain period. 

3.3 Oxidation Ditch 
An Orbal oxidation ditch manufactured by Evoqua Water Technologies uses surface aerators to mix 
and aerate the wastewater. The basin is fitted with adjustable effluent gates that allow the water 
surface to be controlled to provide optimal mixing and aeration. The aeration process promotes 
growth of naturally occurring bacteria that consume biochemical waste material in the wastewater. 
This process removes 5-day biochemical oxygen demand (BOD5), solids, and nutrients from the 
wastewater.  

The aeration basin consists of three concentric, oval-shaped channels with four banks of surface 
aerators. Screened raw sewage and return activated sludge (RAS) typically enter the outer channel 
but can also be fed directly to the middle channel or both channels. The outer channel is operated at 



Newport WWTMP | Phase II: Alternatives Development and Evaluation Section 3 

 

 
3-3 

Use of contents on this sheet is subject to the limitations specified at the end of this document.  

a near zero dissolved oxygen (DO) condition while the middle channel is operated at a DO of 
approximately 2 milligrams per liter (mg/L), and the inner channel is operated at a DO around 
5 mg/L. Mixed liquor from the aeration basin is conveyed to the two secondary clarifiers via the 
mixed liquor splitter box. 

The WWTP experienced increased TSS in the effluent from 2017-2019 and contracted with an 
operations specialist to evaluate and make operational recommendations to improve performance 
and optimize treatment processes. While the evaluation considered the whole WWTP, emphasis was 
placed on operational improvements to the aeration basins. The improvements aim to maintain set 
DO levels within each channel and set operational protocols for both the aeration basin and 
secondary clarifiers. Solids retention time (SRT) was recently reduced from 10 to 15 days, down to 
9 days. Mixed liquor suspended solids (MLSS) has also been reduced recently from 3,200 mg/L to 
2,400 mg/L, and process adjustments continue. 

Due to capacity limitations, the ditch is typically operated at maximum overflow level. This is not ideal 
as it places the aerator shafts and bearings in contact with the activated sludge, leading to 
accelerated corrosion of these components. Furthermore, Phase I capacity analyses indicated the 
aeration system was not able to provide the target transfer efficiency to support the process. 

Since 2018, the aerators underwent refurbishment and repairs, including new drives, bearings, and 
lubrication. In addition, the rotating speed was increased to provide more oxygen overall. These 
improvements are reflected in the 2021 criticality rating for the oxidation ditch. However, the 
capacity challenges will limit the timeframe between subsequent repairs moving forward if additional 
capacity is not incorporated to support the process. 

3.4 Secondary Clarifiers 
The secondary clarifiers take mixed liquor from the oxidation ditch and allow particles to settle out of 
the mixture forming sludge on the bottom of the clarifier. This sludge is drawn off the bottom of the 
clarifier and pumped to the aeration basin as RAS to improve process efficiency, or it is pumped as 
waste activated sludge (WAS) to the sludge storage tank. Pumps for the RAS and WAS processes are 
in the solids building. Scum floating on the clarifier surface is collected by skimmers, directed to the 
scum box, and pumped to the sludge storage tank.  

Physically, the clarifiers are in decent condition with a few notable issues, as summarized below: 
• The original scum removal sprayers have been removed due to plugging, and the current spray 

system is ineffective. 
• In 2021, the drives and submerged portions of the blade-type mechanisms showed signs of 

corrosion. Deterioration of these components are reflected in the downgraded criticality rating 
between 2018 and 2021. However, the drive for Clarifier No. 2 was recently replaced, and the 
mechanism was recently recoated to mitigate corrosion.  

• According to the City, the clarifier covers require regular cleaning and present an operational 
challenge due to the obstruction of the equipment below. The City has noted a preference to 
have the covers removed, if possible, but they were included in the original design due to 
proximity to the regional airport and a stated criterion of minimizing attractions for birds. 
Reconsideration of this requirement may be warranted, including coordination with the Federal 
Aviation Administration to confirm that covers are required by law. 



Newport WWTMP | Phase II: Alternatives Development and Evaluation Section 3 

 

 
3-4 

Use of contents on this sheet is subject to the limitations specified at the end of this document.  

3.5 Disinfection 
The disinfection system inactivates pathogens and other microorganisms before the effluent is 
discharged to the Pacific Ocean. Sodium hypochlorite solution (12.5 percent) is stored in a 
3,650-gallon storage tank and pumped to the chlorine contact basin, where it is mixed with 
secondary effluent. The sodium hypochlorite solution can also be used at various other locations on 
the site. Disinfected effluent from the contact basins is measured with a Parshall flume before 